BRAVO IS0
RY-150BR

SPARES BODY PARTS



ASSY NO.
Al
A2
A3
A4
A5
A6
A7
A8
A9
Al0
All
Al2
Al3
Al4
A15
Al6
Al17
A18
A19
A20
A21
A22
A23

INDEX
DESCRIPTION
FRAME ASSY
STEERING STEM ASSY
HANDLE BAR ASSY
SPEEDOMETER/LIGHTS
ELECTRICAL PARTS
FUEL TANK/PAINTED PLASTIC PARTS
OTHER PLASTIC PARTS
SHOCK ABSORBERS
SEAT/CARRIER
AIR CLEANER ASSY
FOOT REST ASSY
MUFFLER ASSY
BRAKE ASSY
OTHER SHEET METAL AND TUBULAR PARTS
WHEEL ASSY
CONTROL CABLES
SPRINGS
CARBURETOR/FUEL COCK/FUEL SENSOR
LOCK SET
BATTERY
RUBBER PARTS
TOOLS
FASTENERS

PAGE NO.

15-16
17-18
19
20
21
22
23
24
25
26-28



S.NO.

Al-1
Al-2
Al-3
Al-4
Al-5

PART CODE

6102010001012
6110010013000
6110010009100
6110010009200
6110010057000

Al - FRAME ASSY

DESCRIPTION

FRAME BODY

MAIN CABLE CLAMP
ENGINE HANGER, L
ENGINE HANGER, R
ENGINE SUPPORT BRACKET

QUANTITY
1

R R R



S.NO.

A2-1
A2-2
A2-3
A2-4
Al-5
A2-6
A2-7
A2-8
A2-9

PART CODE

6107020006000
6107020005000
6107020008000
6107020004000
6107020003000
6107020011000
6107010004000
6107010003000
6107010001000

A2 - STEERING STEM ASSY

DESCRIPTION

TOP NUT, STEERING STEM
STEERING COLUMN FLAT PAD
FOUR-SLOT ADJUSTMENT NUT
UPPER BALL CAP
UPPER/LOWER BOWL, BEARING
BALL RING

PRESS PAD, HANDLE BAR
UPPER CONNECTING PLATE
STEERING COLUMN

QUANTITY
1

1
1
1
2
2
2
1
1



A3 - HANDLE BAR ASSY

S.NO.
A3-1
A3-2
A3-3
A3-4
A3-5
A3-6
A3-7
A3-8
A3-9

A3-10

A3-11

A3-12

PART CODE

6120010002256
6120010001256
6111010002100
6118010019101
6118010018101
6118010020101
6118010016200
6118010014101
6122010012000
6111010003010
6110010026200
6110010027000

DESCRIPTION

REAR VIEW MIRROR, R

REAR VIEW MIRROR, L
HANDLE BAR

HANDLE GRIP, R

HANDLE GRIP, L

CLUTCH LEVER

CONTROL SWITCH, R
CONTROL SWITCH, L

HAND PROTECTOR

END COVER, HANDLE BAR
BRACKET, HAND PROTECTOR
CLAMP, HAND PROTECTOR BRACKET

QUANTITY
1

NNNNRPRRRRRR



S.NO.

A4-1
A4-2
A4-3
A4-4
A4-5
A4-6
A4-7
A4-8

PART CODE

6116010003560
6117040002000
6117010004000
6117010005204
6133010019000
6167010001000
6167010002000
6167020003000

A4 - SPEEDOMETER/LIGHTS

DESCRIPTION
SPEEDOMETER ASSY
HEAD LIGHT ASSY
TAIL LIGHT ASSY
TURN LIGHT
RUBBER,TURN LIGHT
CLIP A, TURN LIGHT
CLIP B, TURN LIGHT
BULB, HEADLIGHT

QUANTITY

1
1
4
4
4
4
1



S.NO.

A5-1
A5-2
A5-3
A5-4
A5-5
A5-6
A5-7
A5-8
A5-9

PART CODE

6118010009502
6118020009000
6118010011200
6118010003000
6118020004000
6118020029000
6118400001000
6118010001000
6118020005100

AS - ELECTRICAL PARTS

DESCRIPTION

WIRE HARNESS

REAR BRAKE SWITCH CABLE

CONNECTION WIRE, TAIL LIGHT & TURN LIGHT
IGNITION COIL

RECTIFIER

FLASHER

START RELAY

DOUBLE HORN

CDI

8
| ;
QUANTITY
1

PR RRRRR R



S.NO.

A6-1
A6-1
A6-1
A6-2
A6-2
A6-2
A6-3
A6-3
A6-3
A6-4
A6-4
A6-4
A6-5
A6-5
A6-5

PART CODE

6115010069696
6115010069694
6115010069695
6115010044211
6115010044209
6115010044210
6114010009738
6114010009736
6114010009737
6115010029211
6115010029209
6115010029210
6115010064351
6115010064349
6115010064350

A6 - FUEL TANK/PAINTED PLASTIC PARTS

DESCRIPTION

FRONT FENDER, ARMY GREEN
FRONT FENDER, GREY
FRONT FENDER, WHITE
SIDE COVER R, ARMY GREEN
SIDE COVER R, GREY

SIDE COVER R, WHITE

FUEL TANK, ARMY GREEN
FUEL TANK, GREY

FUEL TANK, WHITE

SIDE COVER L, ARMY GREEN
SIDE COVER L, GREY

SIDE COVER L, WHITE

REAR COWL, ARMY GREEN
REAR COWL, GREY

REAR COWL, WHITE

QUANTITY

1

R R RRRPRRPRPRRPRRRRERER



A6 - FUEL TANK/PAINTED PLASTIC PARTS

S.NO. PART CODE DESCRIPTION QUANTITY
A6-6 6110010054100 ALUMINUM TRIM 1



PART CODE

6122010002000
6122010022000
6122010003600
6122010014203
6122010020000
6122010010200
6122010005100

A7 - OTHER PLASTIC PARTS

I

DESCRIPTION

FRONT PART, REAR FENDER

FRONT SPLASH GUARD

REAR PART, REAR FENDER

CHAIN CASE

TOOL BOX

REAR SPLASH GUARD
IGNITION LOCK DECORATIVE COVER

5

7

QUANTITY
1

PR R R R



S.NO.

A8-1
A8-2
A8-3

A8 - SHOCK ABSORBERS

—2

PART CODE

6103440002205
6103010001310
6103010002308

DESCRIPTION

REAR SHOCK ABSORBER, L/R
FRONT SHOCK ABSORBER, L
FRONT SHOCK ABSORBER, R

QUANTITY
2
1
1



A9 - SEAT/CARRIER

1 3
S.NO. PART CODE DESCRIPTION QUANTITY
A9-1 6110010020112 FRONT CARRIER 1
A9-2 6106010001013 REAR CARRIER 1
A9-3 6119010003232 SEAT 1

10



A10 - AIR CLEANER ASSY

S.NO. PART CODE DESCRIPTION QUANTITY
Al10-1 6122010001200 AIR CLEANER ASSY 1
Al10-2 6172010001000 AIR FILTER 1

11



S.NO.
All-1
All1-2
Al1-3
All-4
Al1-5
All-6

3— [

-— il

PART CODE

6110010056204
6133720003000
6133040027200
6133040026200
6106010013032
6106010012032

Al1l - FOOT REST ASSY

~f

-

2

DESCRIPTION

FRONT FOOTREST
RUBBER, FRONT FOOTREST
REAR FOOTREST ASSY, R
REAR FOOTREST ASSY, L
REAR BIG FOOTREST, R
REAR BIG FOOTREST, L

QUANTITY
1

PR R RN



A12 - MUFFLER ASSY

S.NO.
Al2-1
Al12-2
Al2-3
Al2-4

PART CODE

6108010001331
6158020001112
6108010005000
6108010006202

DESCRIPTION

MUFFLER ASSY

MUFFLER COVER

GASKET, MUFFLER INLET
MUFFLER WITHOUT COVER

13

QUANTITY
1

1
1
1



S.NO.
Al3-1
Al13-2
Al13-3
Al3-4
Al13-5
Al3-6
Al13-7
Al13-8
Al13-9
A13-10
Al13-11

A13 - BRAKE ASSY

A,

BY%

PART CODE

6110010085103
6110410007200
6154010003000
6104010014112
6112010002000
6112010004000
6162010001000
6162010003000
6162010002000
6162010011000
6112010001103

DESCRIPTION

REAR BRAKE PEDAL

REAR BRAKE ROD

BRAKE SHOE ASSY

REAR BRAKE PANEL

DISC PLATE, FRONT DISC BRAKE
SAFETY CLIP, DISC PLATE

FRONT BRAKE LEVER, WITH UPPER PUMP
BRAKE PAD, FRONT DISC BRAKE
CALIPER ASSY, FRONT DISC BRAKE
BRAKE OIL PIPE, FRONT DISC BRAKE
FRONT BRAKE ASSY

14

QUANTITY
1

PR RNRPRRRRRR




ML —2
BlL—q2

S.NO.
Al4-1
Al4-2
Al4-3
Al4-4
Al4-5
Al4-6
Al4-7
Al4-8
Al4-9
Al14-10
Al4-11
Al4-12

Al14 - OTHER SHEET METAL AND TUBULAR PARTS

-
_ QQC 5 |
— _ |
PART CODE DESCRIPTION
6110010067205 REAR FORK
6135120017080 AXLE, REAR FORK
6110010023100 BRACKET,FRONT SPLASH GUARD
6110080089000 BRACKET, INNER FRONT FENDER
6110010046000 BRACKET, REAR LICENSE PLATE
6110010049000 BRACKET, AIR FILTER
6110010025000 BRACKET, FRONT TURN LIGHT, R
6110010024000 BRACKET, FRONT TURN LIGHT,L
6110010065300 BRACKET, TAILLIGHT
6110010007300 SIDE STAND
6110010014000 CHAIN ADJUSTER, L/R
6110010015000 CHAIN ADJUSTER STOPPER, L/R

15

10

QUANTITY
1

NNRPRRPRRPRRRRRR



S.NO.
Al14-13
Al4-14
Al14-15
Al4-16
Al4-17
Al14-18
Al4-19
A14-20
Al4-21
Al4-22
Al4-23
Al4-24
Al14-25

PART CODE

6110010022000
6110010044093
6110010045100
6133020031000
6110010087200
6135110016081
6110020041081
6110010088000
6110010088100
6110010030000
6110010028000
6140410001000
6140400002000

Al14 - OTHER SHEET METAL AND TUBULAR PARTS

19 —— 18
— 17
DESCRIPTION

UPPER FRONT FENDER BRACKET

LEG GUARD

BRACKET, REAR SPLASH GUARD
CLAMP, CLUTCH CABLE

MAIN STAND

AXLE, MAIN STAND

HOOK, MAIN STAND

BRACKET, LATCH SIDE COVER LOCK, L
LATCH BRACKET, SIDE COVER LOCK, R
BRACKET R, HEAD LIGHT

BRACKET L, HEAD LIGHT

PEDAL GEAR CHANGE

KICK STARTER

16

20 21

b

22 23

ﬁ\\ 2|4

i,

25

FN

QUANTITY
1

R R RRPRRPRRRRRRRER



S.NO.
Al15-1
A15-2
A15-3
Al5-4
A15-5
Al15-6
A15-7

PART CODE

6155010004300
6155020012200
6104010015000
6155010008000
6104040017000
6104410009000
6104010001029

A15 - WHEEL ASSY

DESCRIPTION

FRONT TYRE

FRONT TUBE

AXLE, FRONT WHEEL
VALVE CAPS

COLLAR, FRONT AXLE
GEAR, SPEEDOMETER
FRONT ALLOY WHEEL

17

"

QUANTITY
1

PR R R R



S.NO.
A15-8
A15-9
A15-10
Al15-11
A15-12
A15-13
Al15-14
A15-15
A15-16

PART CODE

6155170003300
6155010003400
6104010021300
6104010016000
6109010007000
6109010002000
6104010008013
6155010008000
6135060102010

A15 - WHEEL ASSY

DESCRIPTION

REAR TYRE

REAR TUBE

LEFT COLLAR, REAR AXLE
AXLE, REAR WHEEL
REAR SPROCKET

CHAIN

REAR ALLOY WHEEL
VALVE CAPS

LOCK CLIP, REAR WHEEL

18

QUANTITY
1

PR RRR R R R



A16 - CONTROL CABLES

—

2
4 )
O —
S.NO. PART CODE DESCRIPTION QUANTITY
Al6-1 6121220002401 TACHOMETER CABLE 1
Al16-2 6121010006200 SPEEDOMETER CABLE 1
A16-3 6121010013200 CHOKE CABLE 1
Al16-4 6121010009200 THROTTLE CABLE 1
A16-5 6121010012200 CLUTCH CABLE 1

19



A17 - SPRINGS

Y 4 - _—
( UL ‘.I.I‘I|||(‘\|I‘I‘|‘||l l'l’l.||l'l|l.|‘|‘l
tbleiHHHIIHHH 4
. —2

3_ LR AR RE R AR ) LULLLL LR
t ‘o | '\ ‘n ’n ) ‘r'r‘v || r'v'\ A ‘a .u 'n ‘| ‘.- \ ——
S.NO. PART CODE DESCRIPTION QUANTITY
Al17-1 6110720028000 SPRING, REAR BRAKE PEDAL 1
Al17-2 6110010090000 SPRING, SIDE STAND 1
A17-3 6110010092000 SPRING , MAIN STAND 1
Al17-4 6110720026000 SPRING, REAR BRAKE SWITCH 1

20



A18 - CARBURETOR/FUEL COCK/FUEL SENSOR

2
I
ii

S.NO. PART CODE DESCRIPTION QUANTITY
Al18-1 6113010013110 CARBURETOR 1
Al18-2 6110020043000 FUEL COCK 1
Al18-3 6118010023200 FUEL SENSOR 1

21



|2 3

_—_—

C. &

| |

C &
| :

S.NO. PART CODE

Al19-1 6118010025318

Al19-2 6168010008000
Al19-3 6168010001000

A19 - LOCK SET

%

5

o

DESCRIPTION
LOCK SET

BRACKET, SIDE COVER LOCK
SIDE COVER LOCK

22

QUANTITY
1

2
2



S.NO.
A20-1
A20-2

A20 - BATTERY

—1

- R —
| ]
=
SF =
PART CODE DESCRIPTION
6118010022300 BATTERY
6110010012000

BATTERY BRACKET

23

QUANTITY
1
1



e

o—

——_ L 0000

S.NO.
A21-1
A21-2
A21-3
A21-4
A21-5
A21-6
A21-7
A21-8
A21-9
A21-10
A21-11
A21-12

PART CODE

6133010017000
6133010015000
6133010018000
6133020016000
6133020025000
6133010002000
6133420001000
6133010016000
6133010023000
6133010022000
6133080013000
6133020031000

-3

—12

A21 - RUBBER PARTS

DESCRIPTION

FUEL TANK FRONT CUSHION RUBBER
FUEL TANK REAR CUSHION RUBBER
MAIN STAND RUBBER STOPPER
RUBBER RING, TORSION BAR

OIL PIPE

RUBBER PUSH LOCK, SIDE COVER
RUBBER BUSH, HEADLIGHT BRACKET L & R
FUEL TANK REAR RUBBER RING
CHAIN GUIDE

CLUTCH CABLE COVER

RUBBER BUSH, BATTERY

HOLDER CLUTCH CABLE

24

0O—-

QUANTITY
2

PR RPRRPRPAMUORRRER



A22 - TOOLS

S.NO. PART CODE DESCRIPTION QUANTITY
A22-1 6110020009412 TOOLKIT 1

25



A23 - FASTENERS

ASSY NO. PART NO. DESCRIPTION QUANTITY
Al 6135010316082 BOLT M6x28 2
Al 6135010370080 BOLT M10x1.5x112 2
Al 6135010433080 BOLT M8x70 4
Al 6135010435080 BOLT M8x80 1
Al 6135010438080 BOLT M8x90 2
Al 6135020102082 NUT M6 2
Al 6135020401080 NUT M8 7
Al 6135020402180 NUT M10x1.5 2
A2 6135010353083 BOLT M8x60 2
A2 6135010407083 BOLT M6x35 4
A2 6135010815083 BOLT M8x40 2
A2 6135020303083 NUT M8 10
A3 6135010323082 BOLT M6x80 2
A4 6135010810083 BOLT M8x16 2
A4 6135040113080 BOLT M5x16 4
A4 6135040114083 BOLT M5x20 8
A4 6135040401010 BOLT ST3.2x10 8
A5 6135010402083 BOLT M6x12 4
A5 6135040114083 BOLT M5x20 3
A5 6135040126083 BOLT M6x12 2
A6 6135010344083 BOLT M8x16 4
A6 6135010425080 BOLT M8x35 1
A6 6135040127083 BOLT M6x16 2
A6 6135040416083 BOLT ST4.2x12 6
A6 6135100065080 BUSH ¢11x$30x18 1
A7 6135010347083 BOLT M8x30 2
A7 6135010803083 BOLT M6x12 1
A7 6135010804083 BOLT M6x16 6
A7 6135030203083 WASHER ¢6 4
A7 6135040111083 BOLT M5x12 1

26



ASSY NO. PART NO.
A7 6135040127083
A7 6135080006083
A7 6135100040080
A8 6135010424082
A8 6135010461082
A8 6135090013082
A8 6135090025080
A8 6135090055080
Al0 6135010404083
Al0 6135040902081
Al0 6135100040080
All 6135010376083
All 6135010812083
All 6135030303083
All 6135070061083
Al2 6135010810083
Al2 6135040522082
Al2 6135100056080
Al3 6135010204083
Al3 6135010424083
Al4 6135010348083
Al4 6135010349083
Al4 6135010378083
Al4 6135010403083
Al4 6135010405083
Al4 6135020101083
Al4 6135020103080
Al4 6135020104183
Al4 6135020302083
Al4 6135040113083

A23 - FASTENERS

DESCRIPTION
BOLT M6x16
NUT M6(28x22)
BUSH b8xh9xh20x4
BOLT M8x30
BOLT M10x35
WASHER ¢8xp30x3
WASHER $10x¢18x2
WASHER $12x$28x2
BOLT M6x20
BOLT M5x16
BUSH ¢8xp9xh20x4
BOLT M10x30
BOLT M8x25
WASHER ¢8
BOLT M8x20
BOLT M8x16
BOLT M8x25
BUSH $10x¢26x10
BOLT M6x20
BOLT M8x30
BOLT M8x35
BOLT M8x40
BOLT M10x35
BOLT M6x16
BOLT M6x25
NUT M5
NUT M8
NUT M10x1.5
NUT M6
BOLT M5x16

27

QUANTITY
2

NNRFEPNUORNNPEBEBEBNENNONNNNNERE

=
w

P ORFRLPNEFEDN



ASSY NO. PART NO.

Al4
Al4
Al4
Al4
Al4
Al4
Al4
Al5
Al5
Al5
Al5
Al5
Al5
Al8
Al9
Al9
Al9
Al9

6135040126083
6135040504582
6135050402080
6135070042083
6135090056080
6135090066080
6135100043080
6135010225080
6135020304080
6135070001080
6155010009000
6135020403180
6135020404080
6135020302080
6135040107080
6135040111083
6135040114083
6135040505083

A23 - FASTENERS

DESCRIPTION
BOLT M6x12
BOLT M6x14
PIN ¢2.5x30

BOLT M10x1.5x35
WASHER ¢12x$30x3
WASHER ¢17x¢24x2

BUSH $8xp12xp24x12

BOLT M8x60
NUT M10x1.25
BOLT M10x36
AIR VALVE NUT
NUT M12x1.25
NUT M14x1.5
NUT M6

BOLT M4x6
BOLT M5x12
BOLT M5x20
BOLT M6x16

28

QUANTITY

2

NEFRPB_ANPRPPNEAANWEROUORRD



Raybar

www.raybarmotorcycles.com

@ /raybarmoto



